CAB,ENCLOSED W/HEAT&AC

  This is an installation item that cannot be ordered . To purchase the component item(s), please select the items listed below.
Item Number:
1001131979

Shipping Dimensions:
Weight: 0

Unit of Measure:
EA
Installation Part:
Yes
This is an installation item. Please select from the below component parts.
Component ItemQty Per ComponentRecommended QtyQty
SCR CAP HH 5,.250-20X1.000
0641408
1 1

Add to Shopping List
SCR CAP HH 5,.250-20X3.000
0641424
1 1

Add to Shopping List
SCR CAP HH 5,.312-18X.875
0641507
2 2

Add to Shopping List
SCR CAP HH 5 .312-18 X 4.000
0641532
1 1

Add to Shopping List
SCR CAP HH 5,.375-16X.625
0641605
2 2

Add to Shopping List
SCR CAP HH 8.8,10-1.50X40MM
0701016
2 2

Add to Shopping List
SCR CAP HH 8.8,10-1.50X70MM
0701022
2 2

Add to Shopping List
HEXHD SCR 10.9 PRTTHD,10 X 140
0711031
1 1

Add to Shopping List
SCREW,23CSM10-30 8.8A4CISO4017
0761014
5 5

Add to Shopping List
TAPE,NEOPRENE 1/16 X 1/2 X 100
1001090344
2 2

Add to Shopping List
DECAL,AC REFRIGERANT
1001093526
1 1

Add to Shopping List
VENT, DEFROST
1001100279
2 2

Add to Shopping List
VENT,MAIN SUCTION
1001100281
1 1

Add to Shopping List
HOSE, 2.5" AIR / VENT
1001100446
1 1

Add to Shopping List
TUBE,AIR COND. DUCT
1001100770
1 1

Add to Shopping List
BRACKET, TUBE, AC DUCT
1001100773
1 1

Add to Shopping List
TUBE,TOP DUCT FEED
1001101259
1 1

Add to Shopping List
FILTER,SUCTION VENT (AC)
1001101640
1 1

Add to Shopping List
DECAL,AC TEMP.
1001103956
1 1

Add to Shopping List
COMPRESSOR,AC W/WEATHER PK PLG
1001107339
1 1

Add to Shopping List
CONDENSER,AC OVERHEAD
1001107340
1 1

Add to Shopping List
HOSE, AC CONDENSER TO EVAP
1001107428
1 1

Add to Shopping List
BELT, AC COMPRESSOR
1001130379
1 1

Add to Shopping List
CAB,ENCLOSED
1001131977
1 1

Add to Shopping List
BRACKET,AC COMPRESSOR
1001133435
1 1

Add to Shopping List
HOSE,COMP TO CONDENSER
1001135649
1 1

Add to Shopping List
HOSE,EVAP TO COMP
1001135657
1 1

Add to Shopping List
TUBE,FUEL FILTER SPACER
1001135662
2 2

Add to Shopping List
PLATE,STRAP AC ADJUST
1001135664
1 1

Add to Shopping List
SHIELD,AC COMPRESSOR
1001140255
1 1

Add to Shopping List
ELEC ASSY,AC/HEATER 3 SPEED
1001142350
1 1

Add to Shopping List
CLIP, PANEL RETAINER
1380158
4 4

Add to Shopping List
FASTENER,NUT NYLON LOCK 1/4.25
2080063
2 2

Add to Shopping List
NUT, M-10 LOCKING
3291007
1 1

Add to Shopping List
WSHR FLT .25 .28 .63 .065
4711400
2 2

Add to Shopping List
WSHR FLT .31 .38 .88 .083
4751500
4 4

Add to Shopping List
WSHR FLT .38 .44 1.00 .083
4751600
2 2

Add to Shopping List
WSH SPG LK .25 .26 .49 .062
4761400
2 2

Add to Shopping List
WSH SPG LK .31 .33 .59 .078
4761500
2 2

Add to Shopping List
WSH SPG LK .38 .39 .68 .094
4761600
2 2

Add to Shopping List
WSH HARD .38 .406 .813 .138
4891600
15 15

Add to Shopping List
SHIELD, HOSE 6"
7301536
1 1

Add to Shopping List
CLAMP HALF-7/8 TWIN HOSE
77323029
1 1

Add to Shopping List
HOSE, HEATER 5/8" BULK
82033995
2 2

Add to Shopping List
NUT-HEX-M10X1.50--ZINC PLATED
8305038
2 2

Add to Shopping List
ROD END M10 X 1.5 X 100MM
8310737
1 1

Add to Shopping List
SCREW-HHC-M10-1.5-50MM-PC8.8--
8310748
1 1

Add to Shopping List
SCREW, #6 SELF TAP
91413036
10 10

Add to Shopping List
HARNESS, AC
91563247
1 1

Add to Shopping List